@ FACULTY OF
BIOSCIENCE ENGINEERING

HYBRID MODELLING OF
WASTEWATER TREATMENT
PROCESSES

Loes Verhaeghe
Student ID: 01804432

Promotors: Dr. ir. Saba Daneshgar, Prof. dr. ir. Peter Vanrolleghem
Tutor: Prof. dr. ir. Elena Torfs

A dissertation submitted to Ghent University in partial fulfilment of the requirements
for the degree of master in Bioscience Engineering: land, water and climate
management .

Academic year: 2022 - 2023

—
i

GHENT
UNIVERSITY



De auteur en promotor geven de toelating deze scriptie voor consultatie beschikbaar te
stellen en delen ervan te kopiéren voor persoonlijk gebruik. Elk ander gebruik valt onder
de beperkingen van het auteursrecht, in het bijzonder met betrekking tot de verplichting
[...]
formation in the water treatment modelling objectives. Water reuse may require more
case-specific quality targets that need more detailed modelling and the digitalisation of
the water sector offers more input data for modelling. This creates an environment an
environment where the use of hybrid models (HMs) becomes increasingly advantageous.
Hybrid models combine mechanistic and data-driven modelling techniques and benefit
in this way from the advantages of the two approaches. Mechanistic models have the
capability to conserve critical process knowledge and maintain extrapolation capabili-
ties, while data-driven approaches are capable of discovering hidden relationships and
patterns that may not be detected by mechanistic models. Regmi et al.| (2019) reports
that in the future hybrid models will emerge as dominant methods to model wastewater
treatment processes, which necessitates the collaboration of mathematicians, computer
scientists, systems engineers, and software developers as well as chemical, environmen-

tal and civil engineers, biochemists and biologists.

2.2.4.1 Different architectures

Various architectures have been explored for merging mechanistic and data-driven com-
ponents in hybrid models. Three different architectures can be distinguished: serial,
parallel and surrogate models. In a serial hybrid model, the output of one model is
used as input for the other model (Schneider et al., 2022). Generally, the output of
the data-driven model is used as the input for the mechanistic model since the data-
driven component is capable of predicting dynamics that are not accurately modelled by
the mechanistic component, such as poorly defined reaction kinetics (Lee et al., |2002).
The parallel architecture is a suitable option when assigning the missing knowledge to
a specific (sub)process becomes challenging or when delineating this subprocess is dif-
ficult. In cases where the structure of the mechanistic model is inaccurate, the parallel
arrangement can have a better performance than the serial arrangement, as the parallel
data-driven model can partially compensate for any structural mismatch in the mech-
anistic model (Von Stosch et al., 2014). One way to make parallel hybrid models is to
train the data-driven component to learn the residuals between the mechanistic model

and historical data, after which the results are fused (Anderson et al.|, [2000). In another

19



type of parallel hybrid models, both mechanistic and data-driven models are trained
to make predictions, after which the results are weighted and combined (Peres et al.,
2001). Lastly, surrogate models are data-driven models that are trained on the output
of a mechanistic model to create a computationally more efficient model, allowing rapid

and/or large-scale simulations.

Once the model architecture has been defined, the parameter values for each compo-

nent can be identified, either independently or in conjunction (Schneider et al., [ 2022).

2.2.4.2 Current use of hybrid modelling in wastewater treatment

Around 10-20 years ago, there was an increase in the number of papers on hybrid mod-
elling, which coincided with the growing popularity of data-driven methods. Hybrid mod-
els have proven useful in a number of applications within the field of wastewater treat-
ment. For example, dynamic influent data is a major bottleneck for applying ASMs to
evaluate the design and operational scenarios for WRRFs. Hybrid models have emerged
as effective solutions to address this problem, by developing influent generators focusing
on the wastewater dynamics at the entrance of WRRFs, which can be coupled with ASMs.
Different influent generator models using different data-driven methods have been de-
veloped to predict the incoming flow rate and pollutant loads to WRRFs (Zhu et al., [ 2015;
Flores-Alsina et al., |2014). Hybrid models also demonstrate their usefulness in the de-
velopment of soft-sensing models. Soft-sensing models, often data-driven, can predict
variables that serve as input information to controllers, which are used in conjunction
with ASM models (Wang et al., [2022). As a result, soft-sensing models are valuable in
the effective operation of advanced control systems. The implementation and advance-
ment of hybrid models also have the capacity to encourage and enhance the effective
deployment of digital twin technology in WRRFs (Torfs et al.,|2022). The study conducted
by Lee et al.| (2002)) provided a proof of concept for the effectiveness of parallel hybrid
modelling in improving the prediction of process variables. However, there is a scarcity
of subsequent research that delves deeper into the application of parallel hybrid mod-
elling, particularly in the context of full-scale wastewater treatment plants. Serial hybrid
modelling, in which where a data-driven model is developed of a subprocess that is less
well-described and subsequently integrated in the overall mechanistic model, has been
relatively underexplored in the literature. Despite its potential advantages, there is a

scarcity of studies investigating this approach in depth.

20



2. Literature Review

2.2.4.3 Challenges for hybrid models

The hybrid modelling of wastewater treatment processes encounters various critical
challenges that need corresponding development efforts. The availability of Good Mod-
elling Practice guidelines for the development of mechanistic models is well-established
(Rieger et al., 2012). The integration of hybrid modelling paradigms into existing frame-
works for WRRF modelling raises important considerations regarding the extension of
existing protocols. A comprehensive protocol for developing hybrid models should ad-
dress critical questions. For instance, it should outline how to effectively couple a data-
driven model with a mechanistic model. Another crucial aspect is determining which data
should be used to construct each model: should the same data be used to determine the

parameters of both the mechanistic and data-driven methods?

A second challenge for hybrid models is the fact that uncertainty arises from both the
mechanistic and data-driven components. However, previous studies often lack the
quantification of uncertainty, limiting the assessment of trust in hybrid models. Dynamic

quantification of uncertainty is essential to fully establish the potential of hybrid models.

A third challenge for using hybrid models is the task of balancing complexity between
the mechanistic and data-driven components. One aspect to address regarding this
challenge is the effort required for calibration of the mechanistic model compared to the
data-driven model. Another important aspect is determining the acceptable level of error

that can be compensated by the data-driven model.

A fourth challenge encountered when developing hybrid models is the possibility of ob-
taining inaccurate output from the data-driven component, necessitating the need to

address data quality issues to ensure reliable results.

Selecting the suitable architecture for constructing hybrid models presents a fifth chal-
lenge in the development of hybrid model. It is important to ascertain the specific
purposes for employing parallel models and sequential models. Identifying the most
effective data-driven models for distinct purposes is also crucial in achieving desired

outcomes.

Finally, for using hybrid models to their full potential as a standard practice there is a
need for compatible platforms or Application Programming Interfaces (APIs) to be able

to connect the mechanistic and data-driven parts of the model.

In this thesis, the first, third and fifth challenges are addressed (Section |3).

21



3. RESEARCH OBJECTIVES

This thesis aims to investigate the potential of different hybrid modelling architectures
to improve the predictive power of wastewater treatment plant models. The study is
performed based on the pilot-scale wastewater treatment plant. In previous research,
a mechanistic model was developed for a pilot-scale wastewater treatment plant. How-
ever, accurate effluent quality prediction remains a challenge in this model. The objec-

tives of this thesis are:

1. To explore the feasibility to develop a parallel hybrid model for enhancing effluent

quality prediction in the wastewater treatment plant.

2. To explore the optimal model structure of the data driven component by comparing
the performance of a parallel hybrid model with a Long Short-Term Memory Re-
current Neural Network (LSTM-RNN) as data-driven component and parallel hybrid

model with a Convolutional Neural Network (CNN) as data-driven component.

3. To explore best practice in setting up parallel hybrid models with respect to calibra-

tion and training efforts between the mechanistic and the data-driven component.

4. To investigate the suitability of using a serial hybrid model to forecast the oxygen
transfer coefficient (K q4), as well as the corresponding Dissolved Oxygen (DO) out-

put to improve the predictions of oxygen needs in the system.

22



4. MATERIALS AND METHODS

4.1 PilEAUte WRRF

In this study, a hybrid model is developed for a pilot-scale WRRF at Université Laval,
called pilEAUte. A scheme of the plant setup is shown in Figure[4.1] The pilEAUte receives
domestic wastewater from the student residence and kindergarten, and rainwater from
a parking lot. The water is transferred from the campus sewer system to the plant’s
inlet via a pumping station, which also shreds the large particles present in the raw
wastewater. The water is pumped to a storage tank with a volume of 5 m3 where the
influent is homogenized. After equalization, the wastewater is directed to a primary
settler with a flow rate of 1.1 m3/h. The primary settler is designed to allow gravity
settling of particles in the wastewater and has a volume of 2.8 m3. A Y-strainer with a
7/8-inch mesh size is installed on the pipe between the store tank and the primary settler.
Its purpose is to screen large solid particles from the influent wastewater, protecting the
pump. All pumps in the pilEAUte plant are equipped with Variable Frequency Drives
(VFDs) to adjust flow or pressure according to demand. The primary effluent is conveyed
to two biological reactors called pilot and co-pilot which are operating in parallel with a
flow rate of 0.5 m3/h. If there is an excessive amount of primary effluent that cannot be
processed by the biological reactors, it is discharged into the sewer system along with

the waste primary sludge.

49 2x : pilEAUte / co-pilEAUte

Biological reactors

Secondary
clarifier

chem. ]

Anoxic basins [\ Aerobic basins’>

via réseau d’égout
via sewer

.
1,08m*  146m* *°

s

Heat Internal
exchanger recycle

o
Sludge recycle | ol Waste

Figure 4.1: Scheme of the pilEAUte WRRF at Université Laval.

Pumping station Storage tank

Primary clarifier

23



Each biological reactor has an identical design and is equipped with a pre-denitrification
configuration, enabling them to effectively remove carbon and nitrogen. Within each
biological reactor, there are two anoxic basins equipped with mechanical stirrers, three
aerobic basins, and a secondary clarifier. The aerobic basins are aerated with com-
pressed air via diffusers at the bottoms of the tanks. It is possible to control the aeration
flowrate for each basin through mass flow controllers based on the DO-concentration in
basin 4. The DO setpoint in basin 4 is set to 3 mg/L. Each basin is equipped with individ-
ual air flow lines, which can be adjusted using ratio controllers. The biological reactors
both have an internal recycle system that circulates water from the last basin back to
the first basin to sustain pre-denitrification, with an internal recycle flow rate of 1.5 m3/h.
Additionally, a sludge recycle loop transfers thickened sludge from the secondary clar-
ifiers to the first basins to maintain an optimal mixed liquor concentration, with a flow

rate of 0.5 m3/h.

A waste flow rate from the bottom of the secondary clarifiers is controlled to ensure a
sufficient sludge age for the growth of nitrifiers. The effluent and sludge wastage of the
secondary clarifier are discharged back to the sewer system. Under standard operational
conditions, the inflow from the biological reactors to the secondary clarifiers is 1.0 m3/h.
Each of the secondary clarifiers has a volume of 2.8 m3. The clarifiers have a height of
2.5 m, with the feeding point situated 1.1 m above the bottom where the conical shape
begins. To facilitate sludge transportation to the bottom, the conical part is equipped

with a rotating chain that operates on an hourly basis.

The pilEAUte gathers monitoring data through two data acquisition systems: SCADA and
monEAU. All data, including their metadata, from these sources is automatically archived
in a comprehensive SQL database known as datEAUbase. The pilEAUte is monitored with
sensors at the outlet of the primary clarifier, the biological reactors, the recycle streams
and the outlet of the secondary clarifiers. All sensors have a sampling frequency of 1
minute, except for the RODTOX sensor, which can make a measurement every 5 seconds.

An overview of the pilEAUte online monitoring system is given in Table [4.1]

24



4. Materials and methods

Location of Monitored . Monitoring
Sensor name Manufacturer Principle
Sensor Parameters System
Spectro::lyser S:CAN GO, g M;;Irg hotometr ~ monEAU
pectio-y - CODsausie, TSS yp P
B . NHs-N, K, lon selective
Ammolyser STCAN Temperature, pH  electrode monfAY
Primary :
: NHs-N, K, lon selective
effluent Varion wiw Temperature, pH  electrode monEAU
Conductivity -
meter Hach ?onductwlty, Potentiometric SCADA
. emperature
(Inductive)
BODshon_term and -
RODTOX Hach Toxicity Respirometry monEAU
Biological Infrared duo-
reactors — Solitax Hach TSS scattered light SCADA
Basin 2 technique
Biological Dissolved
reactors — DO meter (LDO)  Hach oxygen, Luminescent SCADA
Basin 4 Temperature
Biological _ _
reactors — NHz-N, NOa-N, Potentiometric or
Basins 285, Trescon/Purcon  Hach NOx-N (NO2-N &  Photometric monEAU
Secondary NOs-N total)
effluent
Sludae recvcle Infrared duo-
. GETECYCE  Solitax Hach TSS scattered light ~ SCADA
technique
Turbidity meter ~ WTW Turbidity Nephelometric monEAU
Secondary : NHs-N, NO3-N, K,  lon selective
effluent Varion WIw Cl electrode monEAY
pH meter Hach pH, Temperature  Potentiometric monEAU

Table 4.1: Online monitoring equipment of pilEAUte (Kirim), [2022).

4.2 Mechanistic model

A pre-existing mechanistic model created by [Kirim| (2022)) is used in this study to create
a hybrid model (Figure [4.2). The model was developed in the software platform WEST
2017 (DHI, 2017). The pilEAUte operational data for the time period February 15t - March
315t 2018 was chosen to set-up the model since this period reflects the normal oper-

ational conditions in terms of flow patterns. The raw monitoring data was subjected

25



to the univariate data validation method developed by Alferes and Vanrolleghem|(2016),

and further processed using outlier detection and data smoothing filters before modelling
(Alferes and Vanrolleghem, 2016} Philippe, 2018)). The time periods used for the different

mechanistic modelling purposes are presented in Figure [4.3] An input file is generated

to be used as influent data in the mechanistic model that includes the influent flow rate,
total COD (CODt), soluble COD (CODs), and ammonium (NH4-N). Prior to incorporating
these inputs, a full influent fractionation was performed. For the fractionation of COD,
a backward calculation was done between the effluent and influent of the primary clari-
fier to be able to apply the influent COD fractionation study for the pilEAUte by
(2019b), resulting in the fractionation of COD into inert particulate COD (X;), biodegrad-
able COD (Xs), inert soluble COD (S;), and readily biodegradable COD (Ss). Since NH4-N
is the only parameter that is measured at the primary effluent, an influent total nitro-
gen fractionation was performed to determine the ammonium nitrogen (Syy), soluble